= TEREX AERIALS

VERTICAL LIFT, MODEL TV20

FOR PARTS OR SERVICE
CONTACT:

PARTS
MANUAL

Art # A00.00710E
Terex Aerials Terex Aerials Terex Aerials

10600 W. Brown Deer Road 106 12th Street S. E. Courtstown Industrial Park
Milwaukee, WI 53224 Waverly, |A 50677 Little Island, Co.

U.S.A. U.S.A. Cork, Ireland

Telephone: (414) 362-9300 Telephone: (319) 352-3920 Telephone: (353) 21-353011
Facsimile: (414) 355-0832 Facsimile: (319) 352-5727 Facsimile: (353) 21-353368

Issued: July '98
P/N 17514




ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS

INTRODUCTION
PRIMARY MACHINE COMPONENT GROUPS

SECTION 1: UNDERCARRIAGE
01.56: UNDERCARRIAGE ASSEMBLY

SECTION 2: SUPERSTRUCTURE
02.51: GROUND CONTROL ASSEMBLY

SECTION 3: BOOM
03.54: BOOM ASSEMBLY

SECTION 4: PLATFORM
04.59: PLATFORM ASSEMBLY

SECTION 7: GROUND CONTROL BOX
07.53: GROUND CONTROL BOX

SECTION 9: PLATFORM CONTROL CONSOLE
09.57: PLATFORM CONTROL CONSOLE

09.60: PLATFORM CONTROL ASSEMBLY

09.66: PLATFORM CONTROL ASSEMBLY

09.67: PLATFORM CONTROL ASSEMBLY

09.69: PLATFORM CONTROL BOX

SECTION 11: CYLINDERS

11.52: STEER CYLINDER

11.62: LIFT CYLINDER

11.63: BRAKE CYLINDER

11.88: CUSHION CYLINDER ASSEMBLY

SECTION 12: PUMP
12.51: PUMP AND MOTOR ASSEMBLY

SECTION 23: MANIFOLD
23.54: CONTROL VALVE ASSEMBLY

REV. JUNE 1996



ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS (CONTINUED)

SECTION 24: HYDRAULIC TANK
24.56: HYDRAULIC TANK ASSEMBLY

SECTION 26: MOTOR
26.55: WHEEL MOTOR ASSEMBLY

SECTION 27: VALVES
27.54: DIRECTIONAL SOLENOID VALVE ASSEMBLY

SECTION 99: DECALS

99.59: DECALS

99.63: DECALS (GERMAN STANDARDS)
99.71: DECALS (FRENCH LANGUAGE)
99.72: DECALS (SPANISH LANGUAGE)

REV. JUNE 1996



ILLUSTRATED PARTS CATALOG

PLATFORM
/ SECTION 4

— BOOM
SECTION 3

— CONTROL ASS'Y
‘ SECTION 2

\ ) (OPPOSITE SIDE)

UNDERCARRIAGE
SECTION 1
" DESCRIPTION PART NO.

PRIMARY MACHINE COMPONENT GROUPS

NEW JULY 1993



ILLUSTRATED PARTS CATALOG

INTRODUCTION

This lllustrated Parts Catalog is designed to help you identify and order the correct replacement parts for
use on SIMON FALCON 2034 VERTICAL LIFT PLATFORMS with LINK BOOM . .. SERIAL NUMBER
EDA (or EDB) 00101 AND ABOVE. All parts represented here are manufactured and supplied in
accordance with Simon Aerials quality standards. We recommend that you use GENUINE SIMON
AERIALS PARTS to insure maximum SAFETY and PERFORMANCE.

Prices for all parts listed in this Catalog can be found in a separate Spare Parts Price List. Please contact
Simon Aerials Parts Department for the latest edition of the Spare Parts Price List.

HOW TO USE THIS CATALOG
The Cover Page indicates the specific model or models covered by this Parts Catalog.

The "Table of Contents" pages list the specific sections, pages and page titles that are relevant to this
model, and contained in this Catalog. Only those pages that refer specifically to the FALCON 2034 are
included in this Catalog.

The "Primary Machine Component Groups" page illustrates the three major assemblies, along with their
"Section" number.

The Parts Catalog is divided into "Sections", numbered from 1 through 99. Each section contains the
individual parts that make up a major component, assembly or item. The first three sections (1, 3and 4)
contain the major assemblies, or "Primary Machine Component Groups". Sections that follow contain
sub-assemblies or components of these "major" assemblies.

If a part number is followed by a plate number in the "SEE SECTION" column, refer to the plate indicated
for a further breakdown of components for that part number. ltems with indented descriptions are
components of the non-indented item directly above.

When selecting parts for a specific machine, be sure to verify the machine model number, and serial
number or date code (found on the data plate). When ordering parts, always give:

1. Model and Serial Number
2. Item Part Number and Description
3. Order Quantity

If a part number is not listed for a selected item, please provide this additional information:

4, Parts Plate number, Item Number and Description of the desired item, OR
5. Part Number of the next assembly (Parent Part), if the desired item is not listed.

Some assembled items, such as hydraulic cylinders, may have been supplied by more than one source.
While the assemblies may be able to be used interchangeably, FOR SAFETY'S SAKE, do not mix
components or repair kits. Please confirm the make of the assembly on the unit before ordering or
installing replacement parts.

Left and right-hand, front and rear should be determined as though you are standing on the Platform, with
the steering wheels to the front. All dimensions are in inches unless otherwise specified.

SIMON AERIALS INC. reserves the right to change, improve, modify or expand features of its equipment.
Therefore, specifications, models or equipment are subject to change without notice, and withoutincurring
obligation to change, improve, modify or expand features of previously delivered units.

All SIMON AERIALS INC. manuals are periodically updated to reflect changes that occur in the
equipment. Please contact Simon Aerials Technical Support Department with any questions you may
have regarding your particular machine, or the availability of more recent manuals.

NEW JULY 1993



PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QrTy.
1 UNDERCARRIAGE WELDMENT
2311120 U.S.; Europe (except Germany) 1
2315350 German standards (wuth foot guard across rear) 1

DLE = aft
2304540 SPINDLE WELDMENT (right)
SPINDLE WELDMENT (left)
2304530 earller versnon wuthout bushlng for steer cylinder

08-050000 FITI'ING GREASE (1/8" straight)
08-066300 CAP, GREASE FITTING (White plastic)
02-019800 ~_HUB ASSEMBLY, FRONT

02 019802 SEAL
02-019804 CONE AND ROLLER, BEARING (inner)
02- 019803 CONE AND ROLLER, BEARING (outer)

)2-01950 4 '

02-019502 PIN, COTTER

2161030 PIN, SPINDLE (1" x 8-11/16")

08-0605 ” BEAR‘I_N'G, THBUST (Oilite, 1" 1.D., 2" O.D.)

2314170 “I'PIN, LOCK (‘Eye" type, later version)
07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1") (for "Eye" type pin)
07-065016 WASHER, HELICAL LOCK (3/8") (for "Eye" type pin)

"07-058400 | | NUT, LOCK (1/2"-13, Grade 8)
07-062018 WASHER, FLAT (1/2")
04-034300 52 | CYLINDER, STEER

TITLE UNDERCARRIAGE, (PLATE 1 OF 4)
PLATE PART
NO. 01 '56 SlMON AERIALS INC. NEW 25 JUN., 1993 | NO. 3532930




69 thru 72

63 thru 68\ %
26, 27 2
25N 5

24 ‘>/

2o:ﬁ’y24
22,//©
/
9 6 | VJ/ ‘%//,42,43
\‘L
P ~N
7, S/ﬁ.i\\ @\\21 i 3 s/was,ss 37
4 &L 28 2 ~-
—2 6 N Ea i S 38, 39
2;3/ i 'é,/’/ 17 19
VA @ 120 /
29, 30, 31, 32 / Roafee IRaNTY
29,30,31,32 | |Yg ! ooy
71|10 X
TITLE UNDERCARRIAGE, (PLATE 1 OF 4)

SIMON AERIALS INC. vz e

PART
NO.

3532930

PUTE 01.56




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
35 | 2308990 PIN, STEER CYLINDER (Straight type, earlier version) 2
36 | 07-070506 PIN, COTTER (1/8" x 1-1/4") (for straight pin) 3
07-098000 PIN, COTTER (hairpin) (1/8" x 1-1/4") (for lower left side 1

06-003500
07-003045
07-060016

106-040000

07-003091
2311240

02-031200
02-031000

04-033800
04-033801
04-033802

06-056000
09-005700
3533560

06-039800
07-023019
03-493700

90° ELBOW, MALE 37° TO NPT (4-4 CTX-S)
CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5)

'WASHER, FLAT (3/8" SAE

CONNECTOR, STRAIGHT THREAD (6-10 F50X)
SCREW, HEX HEAD (1/2"-13 x 2-1/2", Grade 5)
HUB, REAR WHEEL

WHEEL AND TIRE ASSEMBLY (for 3 wheels without brake)
Black ribbed solid tire
White ribbed non-marking solid tire

CYLINDER, CUSHION
SEAL KIT, CUSHION CYLINDER
SPRING

BRANCH TEE, SWIVEL NUT (6 S6X-S)
CLAMP, WORM (1-1/8" to 3")

VALVE ASSEMBLY, CHECK
o e

CONNECTOR (6 F50X-S)
SET SCREW, SOCKET HEAD (1/4'-20 x 3/8", Grade 5)
SWITCH, LIMIT (Side rota

TITLE UNDERCARRIAGE, (PLATE 2 OF 4)
PLATE 0156 |SIMON AERIALS INC.  seveeun.m N0 3532930




69 thru 72

63 thru 68\ %
26, 27 2
25 \ﬁ 23
/

23

29, 30, 31, 32/ 28 /

29, 30, 31, 32

Art # A01.56003E

TITLE UNDERCARRIAGE, (PLATE 2 OF 4)

SIMON AERIALS INC.  svsmos | mo 3532930 o' 01.56




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
73 | Seeplate..| 02.51 | GROUND CONTROL COMPONENTS (Parts breakdown) 1
74 | Seeplate..| 24.56 TANK WELDMENT, HYDRAULIC 1
75 | 01-081501 FILER 1

v % - 4
07-098300
07-062018
07-058400

o {BAS 7.
10-005600
07-056016

03-506700
03-506900

03-478300
03-480800

07-044014
07-062014

ELEMENT

» ﬁ & : iseiannradh
BOLT, CARRIAGE (1/2"-13 x 2-1/2", Grade 5)
WASHER, FLAT (1/2")
NUT, LOCK % "-13, Grade 8

SAF-STEP [Black, 4' (102 mm) wide]
[Bulk item, order as needed. 6 Ft (1.8 M) used here]
BTTE 6 Volt DC

LEY

® 0 :
WASHER, FENDER (3/8")
NUT, WING (3/8"-16)
CABLE, BATTERY (Black)

N Lomsamssismminsse

'CABLE, BATTERY (Red)
Battery positive to connector [46" (1.2 M) long]
Motor relay to connector [55" (1.4 M) long]

i < oo ot o e it ﬂt‘s«m b Yot
40 Amp, 115 VAC, 60 Hz input, 24 VDC output (U.S.)
40 Amp, 230 VAC, 50 Hz input, 24 VDC output

pean applications except German
= > Y,

NUT, ACORN (1/4"-20, Stainless steel)
WASHER, FLAT (1/4")

(PLATE 3 OF 4)

TITLE UNDERCARRIAGE,
PLATE 0156 |SIMON AERIALS INC.  evsanms |no | 3532930




115, 110
119,
120,
122

105 thru 108 91

111,112,113
109

TITLE

UNDERCARRIAGE, (PLATE 3 OF 4)

PART

SIMON AERIALS INC. vz |no. 3532930

PLATE  01.56




PARTS LIST
SEE
ITEM PART NO  |SECTION DESCRIPTION
96 | 2224630 “| PANEL, CONTROL ASSEMBLY REAR (shc
97 | 07-050016 | NUT, LOCK (3/8"-16, Grade 5)
98 | 07-062016 WASHER, FLAT (3/8")

07-003027 CAP SCREW, HEX HEAD (5/16™18 x 1-1/2
07-062015 WASHER, FLAT (5/16")
07-050015 NUT, LOCK (5/16"-18, Grade 5

4

2309260 "~ | for models with optional access door for b
COVER (Left. . . Pump side)
. 2314550 for models with access opening for contr
E': 3 s e

07-050009 NUT, LOCK (#8-32, Grade 5)

2310440 HOOK, COVER LATCH

2310320 DOOR, VALVE AND HYDRAULIC TANK A
i N BOOR BATTE s

07-003 1
07-044014 NUT, ACORN (1/4"-20, stainless steel)
10-158300 LEVER, LATCH ADJUSTING (Black finish)
2310460 DOOR, CHARGER ACCESS (includes hing

&
07-011352 | MACHINE SCREW, ROUND HEAD (#10-2¢
07-098700 -~ | NUT, ACORN (Low crown) (#10-24, stainles
10-159200 LATCH, ADJUSTABLE GRIP

3 Ft (.9 M) needed this application.]
11-085800 GASKET, DOOR [Bulk item, order as need

e UNDERCARRIAGE, (PLATE 4 ¢
FATE 0156 |SIMON AERIALS INC.  revasan s |1




104 112,113,114
110

116, 111 117
120,
121,
123

106 thru 109 Aj

TITLE UNDERCARRIAGE, (PLATE 4 OF 4)

PART PLATE

SIMON AERIALS INC. s [no. 3532930 |[no. 01.56




PARTS LIST
SEE

ITEM| PARTNO [SECTION DESCRIPTION QTy.
1 2316280 SUBPLATE, GROUND CONTROL

(For earlier versions. Ground electrical control frame is

welded to the Undercarriage deck.) 1

See plate. .| 07.53 [ GROUND ELECTRICAL CONTROL COMPONENTS (ref.)
Seeplate..| 24.-- | TANK ASSEMBLY, HYDRAULIC
01-081501 ELEMENT, FILTER [10 micron, 18 GPM (68 L/ min

06-039500 CONNEGTOR, STRAIGHT THREAD (4- 6 F50X)
07-003037 CAP SCREW, HEX HEAD (5/16"-18 x 4-1/2", Grade 5)
07-062015 | WASHER, FLAT (5/16")

06-039800 CONNECTOR, STRAIGHT THREAD (6 F50X-S)
06-044300 ELBOW, STRAIGHT THREAD (4 C50X-S)
06-044800 | | ELBOW, STRAIGHT THREAD (8 C50X-S)

06-055800 BRANCH TEE, SWIVEL NUT (4 S6X-S) |
06-057600 NUT, TUBE (8 BTX-S)
06-060300 REDUCER, TUBE END (8-6 TRTX-S

06-040200 ~ | CONNECTOR, STRAIGHT THREAD (8-6 F50X-S)
01-018900 VALVE, FLOW CONTROL (#6 SAE)
3532880 TUBE ASSEMBLY, HYDRAULIC

Seeplate..| 12.51 | MOTOR AND PUMP ASSEMBLY
06-039500 CONNECTOR, STRAIGHT THREAD (4-6 F50X)
06-039800 CONNECTOR, STRAIGHT THREAD (6 F50X-S

TME  GROUND CONTROL COMPONENTS, (LINK BOOM)
PLATE 0051 |SIMON AERIALS INC.  wevenss [no. 3532980




13 thru 25

Art# A02.51001E

33 thru 36

TIMLE  GROUND CONTROL COMPONENTS,

(LINK BOOM)

SIMON AERIALS INC.

NEW 24 JUN,, 1993

PART
NO.

3532980

POTE 02,51







with beacon mount and metal hose cover

8 Art # A03.54001E
"\ ®o<12
13,14 |
TME  BOOM ASSEMBLY (LINK TYPE), (PLATE 1 OF 2)
PART

SIMON AERIALS INC- NEW 10 MAY, 1983 | NO.

PLME  03.54




PARTS LIST

SEE
ITEM PART NO  [SECTION DESCRIPTION QTY.
37 | 2303840 BOOM WELDMENT, UPPER (with bearings) 1
38 | 08-066800 BEARING, SLEEVE (lower end)

TITLE

2170300
08-041100
2304390

08-066800
2304400

2304390
600!

03-085700

03-505900

10-150900

No part #

2308920

BOOM ASSEMBLY (LINK TYPE) ,

(1-1/2" 1.D., 1-3/4" O.D., 1-1/2" long

PIN, KEEPER [straight pin, 3-5/8" (93 mm) long]

RING, RETAINING (2")

PIN, UPPER BOOM (1-1/2" x 7-5/32") (platform end

BEARING, SLEEVE (1-1/2"1.D., 1-3/4" O.D., 1-1/2" long
PIN, UPPER PARALLEL ARM (1-1/2" x 7-7/8") (at mid post)
PIN, UPPER PARALLEL ARM (1-1/2" x 7-5/32") (at platform)

[I§T.|Ik item, order as needed]
CABLE, ELECTRICAL (SJO, 4 conductor, #16 AWG)
[Bulk item order as needed.

30 Ft (9.2 M) needed this application]
CABLE, ELECTRICAL (SJO, 25 conductor, #16 AWG,
with PVC cover) [Bulk item, order as needed

3 Ft (.9 M) needed this application]
SLEEVE, PLASTIC COIL [1" (25 mm) dia.]
Bulk ite, order as needed.

GUIDE, HOSE (Plastic.
Used instead of metal hose cover in some applications.)
COVER, HOSE (Metal. Optional with plastic hose guide.
= w

(PLATE 2 OF 2)
PLATE )3 54 |SIMON AERIALS INC.  wewowss |no, |




Art # A03.54002E

TITLE BOOM ASSEMBLY (LINKTYPE)

(PLATE 2 OF 2)

SIMON AERIALS INC.

NEW 10 MAY, 1993

PART
NO.

PUTE 03.54




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
PLATFORM ASSEMBLY
3532950 with solid metal floor, but no roll out deck 1
3532960 with solid metal floor and roll out deck 1

03-062100 BOX, DUPLEX OUTLET (weatherproof)
03-067000 OUTLET, DUPLEX (125 Volt AC, 20 Amp, self grounding)
03-062200 COVER, DUPLEX OUTLET (weatherproof)

3 GRIP .C

07-062014 WASHER, FLAT (1/4")
07-050014 NUT, LOCK (1/4"-20, Grade 5)
See te ..| 09.57 | CONSOLE, PLATFORM CONTROL

5

07-003049 CAP SCREW, HEX HEAD (3/8"-16 x 2", Grade 5)
07-062016 WASHER, FLAT (3/8")
07-050016 NUT, LOCK (3/

0

2308050 RAILING, END (without roll out deck)
2308050 RAILING, END (with roll out deck)
07-003009 CAP SCREW, HEX HEAD (1/4"-20 x 2", Grade 5

b

(Rectangular. Option with 10-214600. Uses #12 screws)
10-214600 WASHER (Nylon. Option w/ 2316330. Uses 1/4"-20 screw)
07-029365 SCREW, HEX WSHR. HEAD (#12-14 x 1", self drill w/ seal

07-003008 CAP SCREW, HEX HEAD (1/4"-20 x 1-3/4", Grade 5)
07-062014 WASHER, FLAT (1/4")
07-050014 NUT, LOCK (1/4"-20, Grade 5

o) 09390

TME PLATFORM ASSEMBLY, - (PLATE 1 OF 2)
PLATE 04,59 |SIMON AERIALS INC.  sevsons | noy




26, 27, 28, 29
30, 31

10

14, 15, 16

Art # AD4.59001E

TITLE  PLATFORM ASSEMBLY, - (PLATE 1 OF 2)

SIMON AERIALS INC.  vmun s | no PLATE 04.59




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
The following items are used only with the optional
ROLL OUT DECK EXTENSION:

37 | 2315830 SPACER, ROLLER 4
38 | 2311210 DECK WELDMENT, ROLL OUT (with solid metal floor) 1
39 | 08071100 | | BEARING,BALL ___

07-003004 | CAP SCREW, HEX HEAD (1/4"-20 x 7/8", Grade 5)
07-065014 WASHER, HELICAL LOCK (1/4")
2308290 | ND [44" (1.1 M) high]

'07-003049 CAP SCREW, HEX HEAD (3/8-16 x 2", Grade 5)
07-050016 NUT, HEX LOCK (3/8"-16, Grade 5)
2224470 | RAIL, MID

| - : O -c»', 2 it e o A28 i~
07-003029 CAP SCREW, HEX HEAD (5/16"-18 x 2", Grade 5)
07-050015 NUT, HEX LOCK (5/16"-18)
07-003029 CAP SCREW HEX HEAD 5/ 16"-18 x 2", Grade 5
8. 074 e

07-029365 SCREW HEX WASHER HEAD
(#12-14 x 1", self drilling, with rubber seal)
10-161900 TAPE, POLYETHYLENE Pressure sensitive, 1- 1/8“ wnde

M. Orc Baged 4..-3

RS

'07-015003 CAP SCREW. HEX HEAD (1/4"-20 x 3/4", Grade 5) (option)
07-050014 NUT, HEX LOCK (1/4"-20, Grade 5)
10-165600 | CAP,NYLON

TITLE PLATFORM ASSEMBLY, (PLATE 2 OF 2)
PLATE 0459 |SIMON AERIALS INC.  cusun. s 1o, |




Art # A04.59003E

TITLE  p| ATFORM ASSEMBLY,

(PLATE 2 OF 2)

SIMON AERIALS INC.

NEW 29 JUN., 1993

PART
NO.

PUTE 04.59




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION ' QTY.
1 FRAME WELDMENT, GROUND CONTROL
- (Ref. only. Part of undercarriage or control weldment.) 1
2315370 COVER, GROUND CONTROL BOX (includes hinge)

10-162800 DECAL, GROUND CONTROL BOX (German language)
6 BUTTON, EMERGENCY STOP

03-409800 | | (Red,twistto release) (standard)

8 RREAREEE AR % TERRRERRARARE: = X 3 s:‘s‘?i's SRR , b SRt 2%
8 BLOCK. CONTACT (normally closed)
03-437300 for twist style button

03-496300 for illuminated button

"BASE, SWITCH MOUNTING
03-437200 BLOCK, CONTACT (normally open)
03-020500 SWITCH, TOGGLE

3 \. DR e

i 5“'&». SR 2 DL
03-0305 METER, HOUR (option)
01-225700 “O"-RING (Meter seal to panel)
03-424100 METER, BATTERY (option)

R S

5 fofel a2l Ba
o
03-603600 CONTACTOR, DC (can relay
(24 Volt DC, normally open, single pole, single throw)
03-074000 CABLE (Black, 9-3/ 8" lugs)
@ : X s "V“M RPROIRDE % , ‘.'-:-Q.\ g Y

TITLE | GROUND ELECTRICAL CONTROLS,
PLATE 07.53 SlMON AERIALS INC- NEW30JUN. 1993 | NO.

NO.




\ \ /1213 5
B \ \ ™

@ LIFT

gﬁl’ 10N RERIALS
\__

15, 14

16

16,17, 18

Art # A07.53001E

9,10, 1 /

16, 17,18

TITLE GROUND ELECTRICAL CONTROLS, :

SIMON AERIALS INC.  cvounim | o PMTE  07.53




PARTS LIST
SEE

ITEM| PARTNO |SECTION DESCRIPTION Qry.

21 03-467900 ALARM, DESCENT
(20 to 28 Volt DC, 75 dba, 1/2 second pulse) 1
E SC HEA

t to fit]

03-468700 r barrier type) 1
2162330 FANNING STRIP 1
NUT, WING (3/8"-16, Grade 5) 1

S

#

—
S

S \\'\»,,.g\ 3

S
\m@;@hﬁ\
s

=

S
% R

5 T ; e
R R :{?‘__‘t} "'&\ 3 '\_ %‘\;‘%\%‘%& R
. . .
BRRaas 3 S R R
AR % SR 3
=:~. ‘-"-‘::%g‘i \.‘

TITLE GROUND ELECTRICAL CONTROLS,
PLATE )7.53 [SIMON AERIALS INC.  evsinmn | o




\ \ /™1 ]

E =RGENCY
STOP

.........

y )
fy - \
Wi
1 )y
D i/

‘‘‘‘‘‘‘‘‘

A

I~ )
ROUNY F PLATFORM UP
Lll-'l‘

CIRCUIT BREAKER O

§S“’ 10N FERIALS

Ant # A07.53001E A / / / \ 4
14
9, 10, 11 12,13
16,17, 18
TITLE GROUND ELECTRICAL CONTROLS,
SIMON AERIALS INC.  wcwsounm | o PLATE  07.53




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION Qary.
3533030 CONSOLE, PLATFORM CONTROL (Type 1)
Note: The "Type 1" control uses a decal with Black lettering on a
White background. See Parts Plate 09.60 for "Type 2" control,
which has white lettering on a black decal. 1
1 BOX, JUNCTION (13-1/4" x 3-1/8" x 2-5/8". Includes cover.)
03-436400 Undrilled box. Must be drilled to fit this application. 1
231 5120 Drilled to fit this application. Please specify if drilling for "one
piece" mounting bracket 222 4490 is required. 1
2 | 10-121700 DECAL, PLATFORM CONTROL (English language) 1
10-146300 DECAL, PLATFORM CONTROL (German language) 1
3 | 03-409800 BUTTON, EMERGENCY STOP (Red, "twist fo release" type) 1
03-706100 BUTTON, EMERGENCY STOP (Red "pull fo release" type) 1
4 | 03-454900 BASE, SWITCH MOUNTING
5 | 03-437300 BLOCK, CONTACT (normally closed) 1
6 | 03-020400 SWITCH, TOGGLE (Lift/ Drive speed)
(2 position, maintained contact, single pole) 1
7 | 03-020300 SWITCH, PUSH BUTTON (for optional horn) 1
8 DIODE, BLINKING (for optional "Low battery" indicator)
03-481200 Red, 1.75 mm (.069") diameter 1
03-506400 Red, 10 mm (.39") diamefer 1
9 | 03-481300 HOLDER, PANEL MOUNT (for 1.75 mm diode) 1
03-506500 HOLDER, PANEL MOUNT (for 10 mm diode) 1
10 | 03-481100 RESISTOR (470 Ohm) (for 1.75 mm diode) 2
03-506600 RESISTOR (100 Ohm, 1/4 Watt) (for 10 mm diode) 2
11 | 03-026800 SWITCH, TOGGLE (Drive)
(3 position, momentary contact, double pole) 1
12 | 03-020500 SWITCH, TOGGLE (Liff) (3 position, momentary contact, single pole) 1
13 | 03-020500 SWITCH, TOGGLE (Steer) (3 position, momentary contact, single pole} 1
14 | 03-497900 SEAL, PANEL 4
15 | 03-506200 SEAL, TOGGLE SWITCH (option) 4

TITLE

PLATFORM CONTROL ASSEMBLY,

Simon Aerlals Inc.

SECTION 09. [ pLaTE NO. 57 | paGE 01 REV. _ |DATED

o 353 3030

22 NOV., 1993

A oy 4143553172

/ 10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA
\ Parts Phone 1-800-47-SIMON
\ 24 Hr (Machine) 414-362-8280




9
8
1 11,14, 15

0
/ 12,14, 15
%E%/ls, 14,15

. Note decal is white with
/ black lettering

22,23 5 ‘=

Ant # A09.!

Simon Aerigls Inc. TITLE

2 10600 West Brown s o PLATFORM CONTROL ASSEMBLY,

Milwaukee Wisconsin 53224 USA

<
\‘ zeri w120 | PR 3pa a3 [ [N sronng - [rutEe gy [eeE ()

Fax 414-355-3172




PARTS LIST

SEE

ITEM |  PART NO SECTION DESCRIPTION ary.
16 | 03-479300 ALARM, TILT (60 to 80 db) 1
17 | 03-700400 GRIP, CORD (1/2", .236" to .434" dia.) 1
18 | 03-055500 NUT, CONDUIT LOCK (1/2", sealing) 1
19 | 03-085200 CABLE, ELECTRICAL (SJO, 2 conductor, #16 AWG)

(Bulk item, order as needed. 5-1/2 ft [1.7 m] required here) AR.
20 | 03-700500 GRIP, CORD (3/4", .545" 0 .708" dia.) 1
21 | 03-055600 NUT, CONDUIT LOCK (3/4") 1
22 | 03-700700 SWITCH, FOOT OPERATED 1
23 | 03-465602 MICROSWITCH 1
24 | 03-612300 GUARD, FOOT SWITCH (Option. Includes hardware) 1
25 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4") 4
26 NUT, HEX (#10-24) 4
27 | 07-062011 WASHER, FLAT (#10) 4
28 | 2161460 BRACKET, CONTROL CONSOLE (optional with ltem 29) 2
29 | 2224490 BRACKET, CONTROL CONSOLE (optional with Item 28) 1
30 | 11-082100 PIN, HITCH (5/16" x 2-1/2", with 6" lanyard) 1
31 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8)

(for "two piece" mounfing brackets 216 1460) 4
32 | 07-050011 NUT, LOCK (#10-24, Grade 2) (for bracket 216 1460) 4
33 | 07-062011 WASHER, FLAT (#10) (for bracket 216 1460) 8
34 | 07-003006 CAP SCREW, HEX HEAD (1/4"-20 x 1-1/4", Grade 8)

(for "one piece" mounting bracket 222 4490) 2
35 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) (for bracket 222 4490) 2
36 | 07-060014 WASHER, FLAT (1/4") (for bracket 222 4490) 4
37 | 10-161900 TAPE, POLYETHYLENE (Pressure sensitive, 1-1/8" wide)

(Bulk item, order as needed) AR.

TITLE

PLATFORM CONTROL ASSEMBLY, :

SECTION 09. | PLATE No. 57 | PAGE 02 REV. _

A

[DaTED PART
22 NOV., 1993 NO.

353 3030

Simon Aerials Inc.

10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA

\ Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280

N

Fax 414-355-3172




11,14, 15

8
/ 12,14, 15
%/ 13, 14, 15
' 4

Note decal is white with
black lettering

— ; P 5 E
22, 23 Z ' '
M.m.s + Wwith "2-piece” mounting bracket

Simon Aerials Inc. TITLE

2 10600 et iown D Roud PLATFORM CONTROL ASSEMBLY,

Milwaukee Wisconsin 53224 USA

<
\‘ i diowan [T 353 3030 |- e 709, 57 ™02

Fax 414-355-3172




I

PARTS LIST

SEE
ITEM |  PART NO SECTION DESCRIPTION ary.
3534710 CONSOLE, PLATFORM CONTROL (Type 2)
Note: The "Type 2" control uses a decal with White lettering on a
Black background. See Parts Plate 09.57 for "Type 1" control,
which has black lettering on a white decal. 1
1 BOX, JUNCTION (13-1/4" x 3-1/8" x 2-5/8". Includes cover.)
03-436400 Undrilled box. Must be drilled to fit this application. 1
231 5330 Drilled to fit this application. Please specify if drilling for “one
piece" mounting bracket 222 4490 is required. 1
2 DECAL, PLATFORM CONTROL (English language)
Decal has white lettering on black background, and: 1
10-165000 area surrounding Emergency Stop button is yellow 1
No Part No. area surrounding Emergency Stop button is also black
(Obsolete style. Replace with Part No.10-165000.) 1
3 | 03-409800 BUTTON, EMERGENCY STOP (Red, "twist to release” type) 1
03-706100 BUTTON, EMERGENCY STOP (Red "pull to release” type) 1
4 | 03-454900 BASE, SWITCH MOUNTING 1
5 | 03-437300 BLOCK, CONTACT (normally closed) 1
6 | 03-020400 SWITCH, TOGGLE (Lift/ Drive speed)
: (2 position, maintained contact, single pole, single throw) 1
7 | 03-402500 SWITCH, PUSH BUTTON (for optional horn) 1
8 | 03-402800 PUSH BUTTON (Blue) 1
9 | 03-402600 BEZEL, PUSH BUTTON 1
10 | 10-151000 CAP, PUSH BUTTON (Black) 1
11 03-701300 DIODE, BLINKING (for optional "Low battery" indicator)
(Red [24 Volt DC]) 1
12 | 03-026800 SWITCH, TOGGLE (Drive)
(3 position, momentary contact, double pole) 1
13 | 03-020500 SWITCH, TOGGLE (Lift) (3 position, momentary contact, single pole) 1
14 | 03-020500 SWITCH, TOGGLE (Steer) (3 position, momentary contact, single pole} 1
15 | 03-497900 SEAL, PANEL 4
16 | 03-506200 SEAL, TOGGLE SWITCH (option) 4

TITLE

PLATFORM CONTROL ASSEMBLY,

Simon Aerials Inc.

SECTION 09 | PLATE NoO. 60 | PAGE O-I REV. _

[DATED PART
22NOV., 1993 [No.

WA

353 4710

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




7 thru 10
6,15,16\ o
& " — 11
= 12, 15, 16

| /
' 13, 15, 16
. /
14,15, 16
)

3

.

Note decal is black with
white lettering

1
JRp—

-
I
' -—_—

Simon Aerials Inc. TITLE

/ 10600 West Brown Desr Road PLATFORM CONTROL ASSEMBLY,

Milwaukee Wisconsin 53224 USA

§ o s (3B 4710 |- N, o™ 09, IMER G0 170

Fox 414-355-3172




PARTS LIST

SEE

ITEM | PART NO SECTION DESCRIPTION Qary.
17 | 03-479300 ALARM, TILT (60 fo 80 db) 1
18 | 03-700400 GRIP, CORD (1/2", .236" to .472" dia.) 1
19 | 03-055500 NUT, CONDUIT LOCK (1/2") 1
20 | 03-700500 GRIP, CORD (3/4", with .55 to .71" dia. seal) 1
21 | 03-055600 NUT, CONDUIT LOCK (3/4") 1
22 | 03-085200 CABLE, ELECTRICAL (SJO, 2 conductor, #16 AWG)

(Bulk item, order as needed. 5-1/2 ft [1.7 m] required here) AR.
23 | 03-700700 SWITCH, FOOT OPERATED 1
24 | 03-465602 MICROSWITCH 1
25 | 03-612300 GUARD, FOOT SWITCH (Option. Includes hardware) 1
26 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4") 4
27 NUT, HEX (#10-24) ' 4
28 | 07-062011 WASHER (#10) 4
29 | 216 1460 BRACKET, CONTROL CONSOLE (optional with item 30) 2
30 | 222 4490 BRACKET, CONTROL CONSOLE (optional with ltem 29) 1
31 | 11-082100 PIN, HITCH (5/16" x 2-1/2", with 6" lanyard) 1
32 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8)

(for “two piece" mounting brackets 216 1460) 4
33 | 07-050011 NUT, LOCK (#10-24, Grade 2) (for bracket 216 1460) 4
34 | 07-062011 WASHER, FLAT (#10) (for bracket 216 1460) 8
35 | 07-003006 CAP SCREW, HEX HEAD (1/4"-20 x 1-1/4", Grade 8)

(for "one piece" mounting bracket 222 4490) 2
36 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) (for bracket 222 4490) 2
37 | 07-060014 WASHER, FLAT (1/4") (for bracket 222 4490) 4
38 | 10-161900 TAPE, POLYETHYLENE (Pressure sensitive, 1-1/8" wide)

(Bulk item, order as needed) AR.

"~ TITLE

PLATFORM CONTROL ASSEMBLY,

SECTION 09. IPLATE NO. 60 IPAGE 02 REV. _

| DATED PART
22 NOV., 1993 |NO.

W

353 4710

Simon Aerials Inc.
/ 10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
\ Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172




I

At #

12, 15, 16

13, 15, 16
/

, 14,15, 16

- Note decal is black with
white lettering

Simon Aerials Inc.
/ 10600 West Brown Deer Road
Miiwaukee Wisconsin 53224 USA
\ Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
 ~

Fax 414-355-3172

TITLE

PLATFORM CONTROL ASSEMBLY,

PART 353 4710 REV. I%Tﬁoov., 1083 SECTION 09. | PLATE N0.60 | PAGE 02




PARTS LIST

SEE
ITEM |  PART NO SECTION DESCRIPTION ary.
CONSOLE, PLATFORM CONTROL 1
No Part No. “Type 1" control (Decal has Black lettering on White background)
: (Obsolete version, superceded by "Type 2", below.)
3537120 “Type 2" control (Decal has White lettering on Black background)
1 BOX, JUNCTION (13-1/4" x 3-1/8" x 2-5/8". Includes cover.) 1
03-436400 Undrilled box. Must be drilled to fif this application.
231 9770 Drilled to fit "Type 1" application. Please specify if drilling
for "one piece" mounting bracket 222 4490 is required.
228 9920 Drilled to fit "Type 2" application. Please specify if drilling
for "one piece" mounting bracket 222 4490 is required.
2 DECAL, PLATFORM CONTROL 1
10-121700 Black lettering on White background (English language)
10-169200 White lettering on Black background (English language)
10-169500 White lettering on Black background (German language)
3 BUTTON, EMERGENCY STOP 1
03-409800 Red, “twist fo release” type
03-702000 Red “pull to release” type
4 | 03-454900 BASE, SWITCH MOUNTING
5 | 03-437300 BLOCK, CONTACT (normally closed) 1
6 | 03-486200 SWITCH, TOGGLE (Lift/ Drive speed)
(2 position, maintained contact, double pole) 1
7 SWITCH, PUSH BUTTON (for optional horn) 1
03-020300 for "Type 1" control
03-402500 for "Type 2" control
8 | 03-402800 PUSH BUTTON (Blue) (for “Type 2" control)
9 | 03-402600 BEZEL, PUSH BUTTON (for "Type 2" control)
10 | 10-151000 CAP, PUSH BUTTON (Black) (for "Type 2" control)
11 DIODE, BLINKING (for optional "Low battery" indicator) 1
03-481200 Red, 1.75 mm (.069") diameter
03-506400 Red, 10 mm (.39") diameter
12 | 03-481300 HOLDER, PANEL MOUNT (for 1.75 mm diode) 1
03-506500 HOLDER, PANEL MOUNT (for 10 mm diode) 1
13 | 03-481100 RESISTOR (470 Ohm) (for 1.75 mm diode) 2
03-506600 RESISTOR (100 Ohm, 1/4 Watf) (for 10 mm diode) 2
14 | 03-704100 SWITCH, JOYSTICK (Drive and Steer) 1
15 | 03-026800 SWITCH, TOGGLE (Lift) (3 position, momentary contact, double pole)| 1
16 | 03-497900 SEAL, PANEL 2
17 | 03-506200 SEAL, TOGGLE SWITCH (opfion) 2
TMLE PLATFORM CONTROL ASSEMBLY (WITH DRIVE LEVER), T o s

Milwaukee Wisconsin 53224 USA

A

Parts Phone 1-800-47-SIMON

SECTION 09. | PLATE NoO. 66 | PacE 01 |- lggraay’ 1066 :gv.zr \24 Hr (Machiny 414.362-8280

Fox 414-355-3172




Simon Aerlals Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA

PLATFORM CONTROL ASSEMBLY (WITH DRIVE LEVER),

\ Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280 _
BN o, 4143553172 22 MAY, 1996

SECTION 09. | PLATE NO. 66 | pacE 01




PARTS LIST

SEE

ITEM | PART NO SECTION DESCRIPTION Qary.
18 | 03-479300 ALARM, TILT (60 to 80 DB) 1
19 | 03-045500 GRIP, CORD (1/2", with .31" to .38" dia. seal) 1
20 | 03-055500 NUT, CONDUIT LOCK (1/2", sealing) 1
21 | 03-085900 CABLE, ELECTRICAL (SJO, 3 conductfor, #12 AWG)

(Bulk item, order as needed. 4-1/2 Ft [1.4 M] req'd here) AR.
22 | 03-700600 GRIP, CORD (3/4", with .354" to .629" dia. seal) 1
23 | 03-055600 NUT, CONDUIT LOCK (3/4") 1
24 | 03-700700 SWITCH, FOOT OPERATED 1
25 | 03-465602 MICROSWITCH 1
26 | 03-612300 GUARD, FOOT SWITCH (Option. Includes hardware) 1
27 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4") 4
28 NUT, HEX (#10-24) 4
29 | 07-062011 WASHER, FLAT (#10) 4
30 | 216 1460 BRACKET, CONTROL CONSOLE (earlier versions) 2
31 | 222 4490 BRACKET, CONTROL CONSOLE (later versions) 1
32 | 11-082100 PIN, HITCH (5/16" x 2-1/2", with 6" lanyard) 1
33 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8)

(for "two piece" mounting brackets 216 1460) 4
34 | 07-050011 NUT, LOCK (#10-24, Grade 2) (for bracket 216 1460) 4
35 | 07-062011 WASHER, FLAT (#10) (for bracket 216 1460) 8
36 | 07-003002 CAP SCREW, HEX HEAD (1/4"-20 x 5/8", Grade 5)

(for "one piece" mounting bracket 222 4490) 2
37 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) (for bracket 222 4490) 2
38 | 07-060014 WASHER, FLAT (1/4") (for bracket 222 4490) 4
39 | 10-161900 TAPE, POLYETHYLENE (Pressure sensitive, 1-1/8" wide)

(Bulk item, order as needed) AR

Simon Aerials Inc.
10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA

TmE PLATFORM CONTROL ASSEMBLY (WITH DRIVE LEVER),

Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fox 414-355-3172

WA

SECTION 09. | PLATE NO.66 | PaGe 01 REV. _ Iggra%’ 1006 :gl.zr




15, 16, 17

24, 25

T e Do Rood. | | PLATFORM CONTROL ASSEMBLY (WITH DRIVE LEVER),

Milwaukee Wisconsin 53224 USA

W\

Parts Phone 1-800-47-SIMON
PART REV.  |DATED SECTION [ PLATE NO. | PAGE
24 Hr (Machine) 414-362-8280
R\ i, 41(4-355-3%72 NO. = 22 MAY, 1996 09 . 66 O]




PARTS LIST
SEE

ITEM| PARTNO [SECTION DESCRIPTION QrTy.
No Part # CONSOLE, PLATFORM CONTROL
(for use with powered Rollout Deck option) 1

07-011343 MACHINE SCREW, PAN HEAD (#8-32 x 1/2", Grade 2)
07-050009 NUT, LOCK (#8-32, Grade 5)
07-090156 SCREW, HEX SOCKET BUTTON HEAD

10-224200 DECAL, PLATFORM CONTROL
03-702000 BUTTON, EMERGENCY STOP (Red "pull to release" type)
03-454900 BASE, SWITCH MOUNTING _

03-020400 | SWITCH, TOGGLE (Lift speed)
(2 position, maintained contact, single pole, single throw)
03-706400 DIODE BLINKING (Red, for optional "

10-257900 DECAL, "DECK EXTENSION, OUT/ IN
03-497900 SEAL, PANEL

03-506200 SEAL, TOGGLE SWITCH (option

0 0

i

- 03- BLOCK, CONTACT (normally open)
03-437300 BLOCK, CONTACT (normally closed)

03-479300 ALAR TILT (60 to 80 DB) (option, not shown

03-468700 ‘ olid, nductor, |
07-01134 MACHINE SCREW, PAN HEAD (#8-32 x 3/4
07-050009 NUT, LOCK (#8-32, Grade 5)

TMLE  PLATFORM CONTROL ASSEMBLY, (PLATE 1 OF 2)

'l;l(.:TE 09.67 SIMON AER'ALS INC- NEW 27 JAN., 1995 II:I(;RT




13, 19, 20
14,19, 20

TMLE  PLATFORM CONTROL ASSEMBLY,

(PLATE 1 OF 2)

SIMON AERIALS INC.

NEW 27 JAN., 1995 NO.

PLATE
NO.

09.67




PARTS LIST
SEE
ITEM| PARTNO  |SECTION DESCRIPTION Qry.
] 32 | 03-700600 GRIP, CORD (3/4", with .354" to .629" seal) 1
33 | 08-055600 NUT, CONDUIT LOCK (374" 1
34 | 03-700800

PLATFORM CONTROL ASSEMBLY,

CABLE, ELECTRICAL (16 ¢

onductor, [3] #14, [13] #18 AWG)

(PLATE2OF 2)

vo. - 09.67 |SIMON AERIALS INC. e




Art # ACD.67001E

TTLE  PLATFORM CONTROL ASSEMBLY,

(PLATE 2 OF 2)

SIMON AERIALS INC.

NEW 27 JAN., 1995

PART
NO.

"o TE 09.67




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION Qry.
1 | 3547930 PLATFORM CONTROL BOX ASSEMBLY 1
2 | 223 0020 BOX, PLATFORM CONTROL (Upper control box) 1
3 [ 03-702000 BUTTON, EMERGENCY STOP (Red, "Pull to release" style) 1
4 | 03-454900 BASE, SWITCH MOUNTING 1
5 | 03-437300 BLOCK, CONTACT (Normally closed) 2
6 | 10-156400 DECAL, PLATFORM CONTROL 1
7 | 03-617500 LEVER, DRIVE CONTROL (Joystick) 1
8 | 07-013414 MACHINE SCREW, ROUND HEAD (#10-32 x 1/2", Grade 2) 2
9 | 03-499600 SWITCH, TOGGLE (Lift/ Lower)
(2TL1-70; 3 position, momentary contact, single pole) 1
10 | 10-209500 DECAL, "LIFT/ LOWER" 1
11 | 03-020400 SWITCH, TOGGLE (Drive speed)
(1TL1-2; 2 position, maintained confact, single pole) 1
12 | 10-205100 DECAL, "HIGH RANGE/ LOW RANGE" 1
13 | 03-700700 SWITCH, FOOT OPERATED 1
14 | 03-700701 MICROSWITCH 1
15 | 03-606000 CABLE, ELECTRICAL (SJO, 2 conductor, #12 AWG)
(Bulk item, order as needed. 4 Ft [1.2 M] required here) AR.
16 | 03-700500 GRIP, CORD (3/4", Plastic, for .545" to .708" cable) 1
17 | 03-055600 NUT, CONDUIT LOCK (3/4") 1
18 | 03-700400 GRIP, CORD (1/2", Plastic, for .236" to .472" cable) 1
19 | 03-055500 NUT, CONDUIT LOCK (1/2") 1
20 | 2221720 BRACKET, CONTROL BOX MOUNTING
(to fit 1-1/2" [38 mm] square rail) 1
21 | 07-003004 CAP SCREW, HEX HEAD (1/4"-20 x 7/8", Grade 5) 2
22 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 2
23 | 48-101124 TIE, CABLE (3-3/4" [95 mm] long) AR.
48-100126 TIE, CABLE (7-1/4" [184 mm] long) AR.
The following items are not included with the Platform Control Box:
24 | 03-601800 ALARM, TILT (option) 1

TITLE

PLATFORM CONTROL BOX (OPTIONAL) ,

SECTION 09. | PLATE NO. 69 | PaGE 01 REV.

[oaTED
04 JUN., 1996

PART
NO.

354 7930

7
N

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172




7) 21, 22

15 FORWARD
LEFT RIGHT
EMERGENCY ‘

%,

= 3 ©

— g/; LOWER
3S00»2.C0AN TRA 1 0 / /
3,4,5 2/‘@ / / -~ \20
\ 7 8 Kl 1,12
(o P o] o
CH{O '
EIQ
OHO
:l: ]
Bl =
— Q—E
, _U—1
(© y ) \
‘ /
9 .I.I /j Art # A09.69002E

P tomwmsomomes | PLATFORM CONTROL BOX (OPTIONAL) ,

\

Milwaukee Wisconsin 53224 USA
\ Parts Phone 1-800-47-SIMON PART

REV. | DATED SECTIO PLATE NO. PAGE
B 231 Qrachine) 414-362-8280 | No, 354 7930 - |04JUN.,'|996 " 09. ! 69 ! 01

W




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION Qry.
1 CYLINDER, STEER 1
04-031300 Type 1 (Cylinder can be identified by the collapsed dimension "X"
of 3.062" [77.8 mm])
04-034300 Type 2 (Cylinder can be identified by the collapsed dimension "X"
of 2.562" [65.1 mm])
Note: When ordering a REPLACEMENT CYLINDER, “Type 2" will
be supplied.
2 PIN, CLEVIS (1/2" x 2-1/16") 2
04-031302 for "Type 1" cylinder
.| 04-034302 for "Type 2" cylinder
3 PIN, COTTER (Steel, 1/8" x 3/4") 4
04-031303 for "Type 1" cylinder
04-034303 for "Type 2" cylinder
The following parts are NOT INCLUDED as part of the steer cylinder
assembly:
4 | 06-000600 CONNECTOR, MALE 37° TO NPT (4-6 FTX-S) 2
5 | 10-117300 BOOT, CYLINDER ROD COVER (for "Type 1" cylinder) 1
TITLE Simon Aerlals Inc.
. REV. TED PART
seron 17, IPAENO B2 TP QT [F B 0 way, 1996 |no. N 24 H Oty 414352020




Art # A11.52001E

L - ] =

—
{1
N

!
! ! |
N | ¥V ' Y | ¥V
i B
I 1
Steer Cylinder Internal Components (Type 1 Cylinder shown) ART #A11.520028
Simon Aerials Inc. TITLE

/ 10600 West Brown Deer Road STEER CYLINDER,

< Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
\ 24 Hir (Maghing) 414.362-8280 | PART REV.B [ paTeD SECTION 11. | PLATE NO. 592 | PaGE 01

Fox 414-355-3172 NO. 30 MAY, 1996




PARTS LIST
SEE

ITEM| PARTNO [SECTION DESCRIPTION Qry.
1 04-037500 CYLINDER, LIFT

This cylinder can be identified by the Simon Aerials part

numer "04037500" and the cylinder serial number

e

% 4 st

HEAD, CYLINDER
ROD, CYLINDER
PISTON

SEAL, ROD

"O"-RING (Head)

RING, BACKUP
Q-

SEAL, PISTON
RING, PISTON WEAR
04-037502 BUSHING (2" I.D., 2-1/4" 0.D., 1-1/2" long)

08-051300 FITTING, GREASE (1/8", 90°)
08-066300 CAP, GREASE FITTING (white
ho o

- » MULDIING ‘
'01-097505 | | CARTRIDGE, HOLDING VALVE
01-097518 SEAL KIT, CARTRIDGE
01-097507 COIL, HDING VALVE CARTRIDGE
e A ; : R Vam : & s

2174040 ELBOW, ORIFICED (modified 4 C50X-S with .021" orifice)
06-039300 ADAPTER, "O"-RING TO 37° (4 F50X-S)
07-098500 _ 1/4"-20 x 2", Grade 8

TITE o LFTNR,
PLATE 1162 |SIMON AERIALS INC. oo |no. 04-037500




18,19

n (42 ]
- -
" =" 6
= 8 - ~
1
|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||| ] \ >
IO
\ .\ : 5 “ am.“...n.
4 m -
n..n.lwﬂr.u&. |||||||| .-uhxuwnl.uu
s T T Y ////// \
\ -
)
T o N
kg\ 3\ B o
m m % N~ g / n ™
o L o 2
- -
® i T ®
— i -

T
)
[
i
1}
1
|
1
|
!
!
I
[}
|
]
[}
[}
1
|
J
1
!
1
|
i
|
!
i
1
1
[}
1
1
|
|
i
'
1
1
1
|
|
i
1
]
|
|
I
]
I}
[}
1
!
I
i
[}
[}
|
!
|
!
[}
|
|
!
1
|
|
|
]
[}
1
1
[}

L
1

LR
H-Lp====
L} ]

1 )
ton
[} [
o
u [}
ez

=)
Ol

P
[} 1
1 |
L
Y

et
n
"
1
1}
L1}
]
Fzz==cd—-—pq---4&=
L

11.62

PLATE
NO.

04-037500

PART
NO.

LIFT CYLINDER,
SIMON AERIALS INC. . coor. s

TITLE




PARTS LIST

SEE
ITEM [ PART NO SECTION DESCRIPTION Qry.
1 CYLINDER, BRAKE 1
04-037600 Has two ports on side of jacket (as shown)
(for Falcon 2034, S/N EDA 00101 and above)
(for Falcon 2548, S/N EGA 0030 P)
231 2630 Has one port on side, and one port on rear of jacket
(for Falcon 2548, S/N EGA 00101 and above)
TITLE Simon Aerlals Inc.
BRAKE CYLINDER, < e,
=

SECTION 11. | PLATE NO. 63 | PaGE 01 REV. B [oaTED PART

30 MAY, 1996 |NO.

24 Hr (Machine) 414-362-8280
Fox 414-355-3172




This port at rear on
Cylinder 231 2630.

|
y iy
AN . P
A W/ A— /4 74 <
N
\O" - ERSOA \ 1
N R [ i _ _
AN J
Art# A11.53002S
Brake Cylinder Internal Components
Simon Aerials Inc. TITLE
/ 10600 West Brown Deer Road BRAKE CYLINDER,
e Ty
O Mochingy 414.362- PART REV.ry |DATED SECTION [ pLATE NO. | Pace
2 v i |1 B 10 g 11, 15063 0]




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
1 | 04-033800 CYLINDER, CUSHION 1
2 | 04-033801 SEAL KIT, CUSHION CYLINDER 1

TITLE

CUSHION CYLINDER ASSEMBLY

SECTION 11. | PLATE NO. 88 | PaGE 01 REV. A |

s, 100 [vo. 04-033800

WA

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280

Fax 414-355-3172




WA

£o9
~TA33535
29 S
23 >

erigls Inc.
0 West Brown Deer Road
ukee Wisconsin 53224 U
M

one 1-800-47-SIMON
Machine) 414-362-8280
-355-3172

TITLE

CUSHION CYLINDER ASSEMBLY

v 04-033800

Rev.Al

DATED
30 MAY, 1996

SECTION 11. [ PLATE NO. 88 | PaGE 01




PARTS LIST

SEE
ITEM |  PART NO SECTION DESCRIPTION Qry.
1 PUMP AND MOTOR ASSEMBLY 1
01-097400 Type 1: Electrical connections are made to studs on the top of the
motor. (Note: Obsolete: Use Type 2 [01-222500]).
01-222500 Type 2: Wire leads are provided on the side of the motor for
electrical connection. Used as a replacement for Type 1, which
is no longer available.
01-221000 Type 3: Electrical connections are made fo studs on the side of the
motor. Identified by pump length ("X") of 4.12" (10.5 cm)
(Note: Obsolete: Use Type 4 [01-224200])
01-244200 Type 4: Electrical connections are made fo studs on the side of the
motor. Identified by pump length ("X") of 4.50" (11.4 cm)
2 MOTOR, PERMANENT MAGNET
(4 HP [2.98 Kw] @ 3600 RPM, 24 Volit DC) 1
01-222501 For "Type 1" Assembly (replaces motor 01-097402, which
is no longer available. Old motor has studs on top.
Replacement motor has wire leads on side.)
01-222501 For "Type 2" Assembly. Wire leads are provided on the
side of the motor for electrical connection
01-221001 For "Type 3" or "Type 4" Assembly. Has studs on side for
electrical connection
3 BRUSHES, MOTOR
01-097405 BRUSH SET (complete set, for "Type 1" motor, which has
studs on the top.) 1
01-221002 BRUSH (one only, for "Type 2", "Type 3", or "Type 4" motor,
which has electrical connections on the side.) 4
4 PUMP ASSEMBLY, TANDEM 1
01-097406 Length "X" = 4.12" (10.5 cm). Obsolete. Use Pump Kit
01-244202.
01-244202 for "Type 1%, "Type 2", or "Type 3" Assembly (Pump Kit to
replace original Pump 01-097406, which is no longer
available. Includes new Pump, Gasket and longer bolts.)
01-244201 for "Type 4" Assembly (length "X" = 4.50" [11.4 cm].)
5 | 01-097401 SEAL, OIL (for Pump 01-224201) 1
6 | 01-097403 "0"-RING (for Pump 01-224201) 4

TITLE

PUMP AND MOTOR ASSEMBLY,

Simon Aerials Inc.

10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

WA

REV. o |DATED PART
A "osun., 1993 |no.

SECTION 12. | PLATE NO. 51 | PacE 01




U0

4;(\\- l \

S ey
of T
soxll3:
D

Art # A12.51007E

Art # A12.51006E
View in direction of Arrow

WA

Simon Aerials inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172

™ PUMP AND MOTOR ASSEMBLY,
zgl.u REV. A Iggr‘ls‘:)Nq o SECTION 12. | PLATE NO. 51 | PacE 01




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
MANIFOLD VALVE ASSEMBLY
01-225800 Models with lift cylinder velocity fuse (U.S. and Canada) 1

01-214000 Models with holding valve (all except U.S. and Canada) 1

SEAL KIT, VALVE
CARTRIDGE, SOLENOID VALVE (V9)
closed (includes screen

'01-097520 | SCREEN (100 mesh)
01-097513 DISC, ORIFICE (ORF2) [.047" (1.194 mm)]
01-221700 VALVE, SEQUENCE (V10)

=

A

(10 PSI) (.69 Bar) (.703 kg/ cm?)
01-097516 SEAL KIT, VALVE
01-097510 | | VALVE BRAKE RELEA_SE SHUTTLE - (CV5)

3

218:8 N 1S
'01-097516 SEAL KIT, VALVE
01-097501 VALVE, STEER (V1) (4 way, 3 position)
01-097515 _SEAL KIT, STEER VALVE
: { B

VALVE, COUNTERBALANCE (V2 and V3) |
(2000 PSI) (138 Bar) (140.6 kg/ cm?)
SEAL KIT, COUNTERBALANCE VALVE

O L

01-097511 | ORIFICE, BRAKE RELEASE (ORF1)

01-097518 SEAL KIT, BRAKE RELEASE ORIFICE

01-097505 VALVE, LIFT (V7) (2 way, normally closed)
D)

TME  MANIFOLD VALVE ASSEMBLY, (PLATE 1 OF 2)
PLATE 5354 [SIMON AERIALS INC.  cvcoono [no | 01-214000




4,5,6,7,30
19, 20, 30

16,17,18\

23, 24, 25

8,9

\
o

Art #A23.54001E

\2,3,30 \4,5,6,7,30

TIMLE  MANIFOLD VALVE ASSEMBLY, ' (PLATE 1 OF 2)

SIMON AERIALS INC.  .cvzwn s | o 01-214000

o 2354




PARTS LIST

JITEM

SEE
SECTION

DESCRIPTION

QTy.

PART NO

)

B4
~06-054600

3532880
06-057600
300

06-090300
06-046800

06-090300
06-044300

06-090300
06-044300

07-065016
07-062016

stamped on valve block):

2/

: ! EAD
UN TEE, SWIVEL NUT (8 R6X-S)
TUBE ASSEMBLY, HYDRAULIC

NUT, TUBE (8 BTX-S)

. EVIBL Y B
CONNECTOR,
For Port "PH":

CONNECTOR, STRAIGHT THREAD (6 F50X-S)

For Ports "A" and "B

The following items are not part of Control Valve Assembly
(Ports and fittings not shown. Refer to port identification

REDUCER/ EXPANDER (6-4 F50 G5-S)

~45° ELBOW, STRAIGHT THREAD

'REDUCER/ EXPANDER

For Port "F":

(4 V50X-S)

-4 F50 G5-S)
ELBOW, STRAIGHT THREAD (4 C50X-S)

REDUCER/ EXPANDER (6-4 F50 G5-S)
ELBOW, STRAIGHT THREAD (4 C50X-S)

For Port "H"

WASHER, HELICAL LOCK (3/8")

WASHER, FLAT (3/8")

STRAIGHT THREAD (8-6 F50X-S)

TITLE MANIFOLD VALVE AMSSEMBLY,.- (PLATEZOF 2)
PLATE 5354 [SIMON AERIALS INC.  .icwmu [no. 01-214000




16,17,18 21,22

/23, 24, 25 / 21,22
/26, 27

3/12,13

\|_— 28, 29, 30
) 3/ 10, 11
—
2,3,30 L] 4,5,6,7,30
19, 20, 30

23, 24, 25

16,17,18\

8,9

ani

\2, 3, 30 \4, 5, 6,7, 30

TITLE  MANIFOLD VALVE ASSEMBLY, (PLATE 2 OF 2)

SIMON AERIALS INC.  cvmwnnos | el 01-214000 o™ 23.54




PARTS LIST
SEE

ITEM PART NO [SECTION DESCRIPTION QTY.
1 TANK WELDMENT, HYDRAULIC

Note: Retumn pipe exits at top rear of tank.

Versions without optional fluid level (sight) gauge or

Y

2311190

| e |
"TANK WELDMENT, HYDRAULIC (some early versions).
Note: Return pipe exits at bottom rear of tank (see insert).

Sight gauge mounts on blocks at rear of tank.

CTIO
“[100 mesh, 10 GPM (37.8 L/ min)]
ELBOW, HOSE FITTING

(used with optional suction strainer)

() R ()
24100596 | '90° ELBOW, MALE (1/2" NPT to 3/8" JIC)
11-300500 BUSHING, FACE (3/4" NPT to 1/2" NPT)
11-050004 90° ELBOW, FEMALE (3/4 NPT)

)
06-004400 ELBOW, MALE (8-8 CTX-S)
01-097800 CAP ASSEMBLY, HYDRAULIC TANK
(includes 10 micron filter, breather and strainer)

07-003027 CAP SCREW, HEX HEAD (5/16"-18 x 1-1/2", Grade 5)
07-062015 WASHER, FLAT (5/16")
07-050015 NUT, LOCK (5/16"-18, Grade 5)

TITLE HYDRAULIC TANK,
PLATE 54 56 | SIMON AERIALS INC. v | nor




TITLE HYDRAULIC TANK,

SIMON AERIALS INC.  weviummss | g LATE 24 .56




|

PARTS LIST
SEE

|ITEM PART NO [SECTION DESCRIPTION QTY.

01-097300 MOTOR ASSEMBLY (Motor identification tag reads
"RE 24070300")

EARI
SEAL KIT
SEAL, CARRIER

WASHER, THRUST

5

SEAL, BACKUP
SHIM, BACKUP

o 4
01-205418
01-205412

01-208101
A :

e~ . i

i m i
PLATE, MOTOR IDENTIFICATI
BOLT SET (includes 7 bolts)

TITLE WHEEL MOTOR ASSEMBLY ~
PLATE 5555 |SIMON AERIALS INC.  wvacor i |no, . 01-097300




Art # A26.54002S

Art # A26.04001S

TITLE WHEEL MOTOR ASSEMBLY

SIMON AERIALS INC.

NEW 23 OCT., 1992

PAT 01-097300

PLATE
NO.

26.55




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION ary.
1 | 01-205508 PISTON 1
2 | 01-205504 BOOT, RUBBER 2

DIRECTIONAL SOLENOID VALVE ASSEMBLY,

s 97, P54 1™ 0" A i s 1o 01-205500

Simon Aerlals Inc.

/ 10600 West Brown Deer Road
Miwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280

W\

k Fox 414-355-3172




/ Art # A27.45001S

Simon Aerials Inc.

P lomessmoanas | DIRECTIONAL SOLENOID VALVE ASSEMBLY,

Miiwaukee Wisconsin 53224 USA

N FE 5 [ 01-205500 [ A Bt [ 27, 7 54 ™ 01

Fax 414-355-3172




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION QrTy.
1 10-130600 |- DECAL, "DANGER" (Hazard listing at ground controls) 1
2 | 10-150700 DECAL, "DANGER" ("Electrocution . . .") 2
1

6

7

10-130500

10-144100

10-142600

10-165000

10-139800

e 2053000

10-131900

DECAL, "DANGER" latform controls

Hazard listing at

DECAL, "Platform capacity 750 Lbs, 340 kg, 2 occupants"
[13-1/4" (336 mm) wide]

DECAL "Platform extensnon capacity 250 Lbs, 110 kg"

("The manual Iowenng valve is .") (for standard rsion
with red emergency lowering knob on valve manifold)
"EMERGENCY LOWERING" ("Open this cover .

ceaiipadiothti

(mounted on |nS|de'of cover for versions with ¢ optronal
emergency lowering valve above hydraulic tank)
DECAL, "MANUAL BRAKE RELEASE . . ."

DECAL "LOWER VALVE" (for versions with optional
emergency lowering valve above hydraulic tank)
DECAL, PLATFORM CONTROL

area surroundlng Emergency Stop button is yellow
DECAL, "OPERATOR'S MANUAL ENCLOSED . . .
DECAL "SIMON" NAME Black 102 mm) high

5" (127 mm) wide x 7-1/2" (191 mm) high]
DECAL SIMON “S" LOGO [Orange/ Gray,

TITLE DECALS,
'I:I(.)ATE 99.59 SlMON AERIALS INC- NEW 29 JUN., 1993 :gRT




17

KEEP AWAY

o PmoN POMTS WRL
AV SaRIOUS.
CRUSING BUURY,

s

THESE MAZARDS WiILL RESULT IN DEATH OR SERIOUS INURY

& DANGER

OPERATOR'S MANUAL

750 LBS. (340 kg)

LATFORM CAPACITY

(2 OCCUPANTS)

A DANGER 4
i

PLATFORM EXTENSION CAPACITY

250 LBS. (110 kg)

PLATPORM CAPAC!
750 LBS. (340 kg)

sror om\?’mm w
o O
CRCUIT BREAXER
(0]
;mw

\ \ VALVE

16 ™~ Lower

15 VALVE
1 4\ BRAKE

MOTOR

HYDRAULIC | | RELEASE
FLUID ONLY VALVE

sorve)

MACHINE WILL ROLL FREELY
ueexvnclueuﬂwmmcuu IIMHM BRAKES.
DO NOT DAIVE MACHING WITH BRAKES RELEASED.

O AL A DRAKES AN WAL MOTOR, N

MANUAL BRAKE RELEASE
ON BLOPES WITH BRAXES RGLEASED.

° /ALVE BY TURNING

CLOCKWISE (D ) UNTIL FULLY CLOSED. o
—

o™
OLENGAGE BAAKES. LI

© CLOSE MOTOR VALVE 8Y TURNING LEVER

TO VALVE BOOY.

© OPEN BAAXE VALVE BY TURNING HANOLE
COUNTERCLOCKWISE (> )23 TURNS.

PLATFORM WHEN PRIMARY POWER IS DISABLED.
OPERAT!ON.

EMERGENCY LOWERING
USE EMERGENCY HAND PUMP TO MOVE

TALL HANDLE ON
!MM‘W“O‘W
NORMAL 0.
!MMP\!’WL‘GLM.BWM)
'DESIRED FUNCTION CONTROL LEVER ANO

mmmmmmm,_

EMERGENCY LOWERING_J

OPEN THIS COVER FOR INSTRUCTIONS.

EMERGENCY LOWERING

® 7O LOWER PLATVORM, PUBH THE RID 10108 I, TUAN
107 D NREASS T PATPORM WAL

. mmmwwnummmun
mn-m 7 10138 70 KOPRAL CPEPATG PORITON
\TING LIFT CONTROLS.

TITLE

DECALS,

SIMON AERIALS INC.

NEW 29 JUN., 1993




PARTS LIST

ITEM PART NO

SEE
SECTION

DESCRIPTION

QTY.

1 10-141100

10-140200

10-140700

10-135400

10-1 46600

10-135200

10-146300

10-129300
10-129400
10-131000

'10-126800

10-121600

TILE DECALS,

DECAL, "NOTABLASS . . . Absenken der Plattform . . ."
(Emergency lowering instructions, German language)
Note- Whlte lettering on Green background. Earlier

DECAL, "ACHTUNG, MANUELLES BREMSLOwgémKT. S
("Danger, manual brake release", German language)
DECAL, "MOTORLOSEVENTIL . . ."

DEL "Der aufenthalt'.. . |st verboten." (Round)
("Stay out of operating zone", German language)
DECAL, ". . . Max. Belastung 340 kg, 2 Personen

L RS

DECAL' PLATFORM OPERATING INSTRUCTIONS
(10 steps, German language)
DECAL, PLATFORM CONTROL (German language

§ e
DECAL "HUPE" ("Horn" German Ianguage with symbol )
(Black on Silver. Supplied by control manufacturer)
" control box

'FALCON" NAME
DECAL, MODEL "2034"
DECAL, SIMON "S" LOGO Orange/ Gra

it

DECAL, STRIPING [(4) Orange stripes, 3-3/4" (95 mm) wide]
[Bulk item, order as needed. 15.5 Ft (4.7 M) needed here.]
DECAL, "MADE IN U.S.A."

(GERMAN STANDARDS)

PATE 99.63

SIMON AERIALS INC.  wcvoumss | no




11—

8 /15

simon

AUF DER AUSGESCHOBENEN PLATTFORM
Mox. Belastung 110 kg
| PERSON UND ZULADUNG

18

Der Aufenthalt
in Gefohrenbereich
der Moschine
ist verboten.

BEDIENUNGSANLEITUNG
INNENLIEGEND

1. Rawrtel\sbiben entomrochond dor RobeLebsoniel
Slamdvicher avfetel lent Ml

2. i dafatellon aut 1. Qurtich = und Scherstellon stvend

3. Wbwrbelisbitve atcht Gber lasten!
4. Den Rerelch unter dem s It1ich hweriton Arbe |tk
- BRI P

. D) ebelten In a1tont ichon xvm'-u.
W bTeutris Sirgen v+ oaTvenT

0. e it bain Detelob ot olrwmndiveen Iustand ud
Vbt o Sichernei oo schuon o0

7. for die Bedierng van Wbwrdeistihven n Porsen

oo re s AT TEN Dot g

R, Wt tate e oach feturl. mirsestens [ednch o1l
Inetich, ven eihen Sactuunginen preten

Q. bl atngl 1eh Furkblunrobon drchisven!

10, h! W IRinhe | bon den Kundondionst dor
S LY oo vt o o

T qingetem 10 s ot wed s ianito i,
o erneeer

Icht on spannungsflhrenden Teilen arbeitent
Auf gleichnissine Lostverteilung achten!
A Max. Belastung 340 kg
2 PERSONEN UND ZULADUNG

SE

F

\Y¢

5

\

[
9

MOTORLOSEVENTIL

1

NOTABLAS

SVENTIL

10141000 10140700

“‘I’s PLATTFORM

= O

Ant # A00.00711E

—

ABSENKEN DER PLATTFORM:

FALCON

MANUELLES BREMSLUSEN
[y

o
- —— 1)1 013 0B S Y 111,

o o e

ORI 0 BT 1 GOTERITAM S0,

& STGIRARIL TS0 BN 4 NSRRI SOLHLEY.

NOTABLASS

B NOTABLASSVENTR DURCH DREHEN M UHRZEIGERSINN VOLLSTANDIO
SCHLIESSEN.

-

INORMALBETRIEB:

B NOTABLASSVENTR.

DAS OERAT MICHT MIT GESCHLOSSENEM NOTABLASSVENTL BETRIEBEN.
11100

/ ( NOTABLASS g
BITTE INSEITIGE INSTRUKTIONEN BEACHTEN 2

16

17—

2034

TITLE  DECALS,

(GERMAN STANDARDS)

SIMON AERIALS INC.

PART

NEW 30 JUN., 1993 | NO.

PUTE 99.63




PARTS LIST

ITEM

PART NO

SEE
SECTION

DESCRIPTION

QTY.

10-251100

'10-245200

10-254400

10-245400

10-246100

DECALS,

Note: Even though illustration may show English version,
Part numbers listed are for French-language versions:

5 IGER, EI8CHC Letie mack
("Danger, Electrocution . . .", French language)
DECAL, "DANGER,; Les dangers ci-dessous peuvent. . ."
Hazard listing at platform controls, with diagrams

W,

(114 mm [4-1/2"] wide) (750# Platform capacity)
DECAL, "Capacité de la plate-forme 340 kg, 2 occupants”
336 mm [13-1/4"] wide) (750# Platform capacit
R _,

O .
DECAL, "DESCENTE MANUELLE DE SECOURS . . ."
(Emergency lowering instructions for standard version with
lowering knob on valve manifold

DECAL, "DEVERROUILLAGE MANUEL DES FREINS .. ."
(Manual brake release; Open this cover . . .")
DECAL, "DEVERROUILLAGE MANUEL DES FREINS

flu £ . =l : g%l

DECAL SET (includes one each of three decals) (with option)
"POMPE DES FREINS" (Brake pump)
"VANNE DES FREINS" (Brake release valve

P\ =N e S

Decal has white lettering on black background, and
area surrounding Emergency Stop button is yellow
DECAL, "MANUAL DE L' OPERATEUR A L' INTERIEUR . .

(FRENCH LANGUAGE)

TITLE
PLATE 99,71 |SIMON AERIALS INC.  scuroec. i [no. - |




17

/A DANGER

1

KEEP AWAY

o PmcH POMTRWIL
CAUSE saRioUs
CAUSHING MUURY.

ey

PLATPORM CAPACI
750 LBS. (340 kg)

OPERATOR'S MANUAL
ENCLOSED

{CAPACITE D'EXTENSION DE LA PLATE-FORME|

\ POMPE | VANNE DE

DES | DEVER-
. — FREINS | ROUILLAGE

ELECTROCUTION — — —DEiMQIEiHi

S DES

sl TA FREINS |

A DANGER

HAZARDS WiLL RESULT N DGATH OR SERIOUS INURY

~FLUIDE HYDRAULIQUE
UNIQUEMENT ...

MANUAL BRAKE RELEASE

U OPEN BRAXE VALVE BY TURNING MANOLE
CCOUNTERCLOCKWISE (D ) 23 TUANS,

DEVERROUILLAGE MANUEL DES FREINS g
VOIR INSTRUCTIONS A L'INTERIEUR  #

Art # A00.00711E

9—

EMERGENCY LOWERING }

1 1 OPEN THIS COVER FOR INSTRUCTIONS.

EMERGENCY LOWERING
§ T MAMUAL LOWEIVNG VALVS 16 THE AGO KNOB 8ELOW,

B 70 LOWER PLATFORM, PUSH THE AED KNOB IN, TURN
COUNTERCLOCKWIBR 1607 AND AELEASE. THE PLATRORM WRL.

_—1

TIMLE  DECALS,

(FRENCH LANGUAGE)

SIMON AERIALS INC.

PART
NO.

NEW 27 DEC., 1994

PLATE
NO.

99.71




PARTS LIST

SEE
F‘ITEM PART NO  |SECTION DESCRIPTION QTy.
17 | 10-083000 DECAL, "SIMON" NAME (Black, 102 mm [4"] high) 3
18 10-129300 DECAL, "FALCON" NAME 2
2

19 | 10-129400

@m'

DECAL, MODEL "2034"

k item, order

wide x 344 mm [1 ]
DECAL, STRIPING ([4] Orange stripes, 95 mm [3-3/4"] wide)
needed. 4.7 M [15.5 Ft] need

Qi

3:1/2

ed here.)

(FRENCH LANGUAGE)

TITLE  DECALS,
P 99.71 |SIMON AERIALS INC.  ovooc e [0




17

PLATPORM
750 LBS.

A DANGER

Ve |

KEEP AWAY

CAPACI
(340 kg)

g 110kg

A DANGER

(o]
°

13 —_|FLUIDE HYDRAULIQUE
UNIQUEMENT ..
2 14
POMPE | VANNE DE
DES DEVER-
FREINS | ROUILLAGE
e — — — DES MOTEURS |
e e VANNE
= DES

MANUAL BRAKE RELEASE
m:vmmmuveuuwmmcmm
BLOCK FACH WINCH CABLE

WHECLE OR mm»mmm
mrmmmmuuw
New

wn vive

ICLOCKWISE (2> ) 29 TURNS. o

DEVERROUILLAGE MANUEL DES FREINS !
VOIR INSTRUCTIONS A L'INTERIEUR  ©

CAPACITE DE LA PLATE-FORME
340 kg

seomane

Art # ACO.00711E

9

A DANGER

EMERGENCY

| [ THESE HAZARDS WILL RESULT IN DEATH OR SERIOUS INJURY

ore
sror oRowe °y puTroRM P

/

11

EMERGENCY LOWERING
OPEN THIS COVER FOR INSTRUCTIONS.

10

o MADE IN URA
EMERGENCY LOWERING " 23
: :;:mmmmunmum

THE PLATPORM WiLL

Sonms |

O O o
o
CIRCUIT BACAKER
O
‘w\-u e

TITLE DECALS, . (FRENCH LANGUAGE)
SIMON AERIALS INC. oo, | o PLATE  99.71




PARTS LIST
SEE

ITEM| PARTNO |SECTION DESCRIPTION QrTy.
Note: Even though illustration may show English version,
Part numbers listed are for Spanish-language versions:

"Danger, Electrocution . . .", Spanish language)
DECAL, "PELIGRO" "Los peligros que se indicana . . ."
Decal, Hazard listing at platform controls, with diagrams)

®

comRhin e & b VT
(114 mm [4-1/2"] wide) (750# Platform capacity)
DECAL, "Capacidad de la plataforma 340 kg, 2 ocupantes”
(336 mm [13-1/4"] wide) (750# Platform capacity)
CAL. "C: i ]

10-254800 DECAL, "BAJADA DE EMERGENCIA MANUAL . ..
' ~ (Emergency lowering instructions for standard version
with red‘ emergency lowering knob on valve manifold)

emergency lowering valve above hydraulic tank)
10-245300 DECAL, "LIBERACION DEL FRENO MANUAL . . ."
(Manual brake release; Open this cover . . ."

(*Hydraulic fluid only”, Spanish language)
DECAL SET (includes one each of three decals) (with option)
"BOMBA DEL FRENOQ" (Brake pump)

""Decal has white lettering on black background, and:
area surrounding Emergency Stop button is yellow
10-246200 DECAL, "MANUAL DEL USUARIO ADJUNTO. . ."

TITLE DECALS, (SPANISH LANGUAGE)
PLATE 99 72 |SIMON AERIALS INC.  cvorosc. o [ no. |




17

simon

A DANGER

KEEP AWAY

* PINCH POWTS WL
cavet senOU

OPERATOR'S MANUAL
ENCLOSED

'DONGT AIMOVE OPERATONS MANUAL
FRCM MAOWNE. AIPLACE MANUAL ¥
DAMADED CAMRING.

& DANGER

THESE MAZARDS WILL AESULT IN DGATH OR SERIOUS INARY

FLUIDO HIDRAULICO
UNICAMENTE ...

A DANGER

[ ELECTROCUTION

varvoal — T T T

BOMBA | VALVULA DE
DEL | LIBERACION
FRENO | DEL MOTOR

TOAELRASE RAXES AND WHER| MOTORS,

MA.NUAL BRAKE RELEASE
‘ON SLOPES WITH BAAKES AELEASED.
RELEASING BRAKES.

7 CLOBE BAAKE VALVE BY TURNING HANOLE
(= ) UNTIL FULLY CLOSED.
° OPEN VALVE BY MOVING

LEVER PARALLEL TO VALVE 80OY.
OPERATE BRAKE MAND PUMP TO
BAAXE

COUNTERCLOCKWISE ("D ) 23 TURNS.

¥l VEANSE LAS INSTUCCIONES EN EL INTERI

LIBERACION DEL FRENO MANUAL 5'
OR

A DANGER

RDS WILL RESULT IN DEATH OR SERIOUS INJURY

ol
80" onouno %7 sumomn  we

O O o =58 =—=
oown .
CIMCUT BREAXER _.
5 =
—_—
== =
;—n-u wanm [EEESmST— || oS semctone =

EMERGENCY LOWERING

EMERGENCY LOWERING
OPEN THIS COVER FOR INSTRUCTIONS.

® 7O LOWER PLATRORM, PUSH THE REO INOB ¥, TURN
AELIASE.
LOWER UNTIL TH KNOB 8 ARSET.

. Tl PATPORA WIL

TITLE  DECALS,

(SPANISH LANGUAGE)

SIMON AERIALS INC.

NEW 27 DEC., 1994

PART
NO.

PLATE 99 79




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
17 10-083000 DECAL, "SIMON" NAME (Black, 102 mm [4"] high) - 3
18 | 10-129300 DECAL, "FALCON" NAME 2
19 DECAL, MODEL "2034" 2

AON OGO (Orar Xr

221 mm [9"] wide x 344 mm | "I high)

DECAL, STRIPING ([4] Orange stripes, 95 mm [3-3/4"] wide)
Bulk item, order as needed. 4.7 M [15.5 Ft] needed here.

TITLE  DECALS, (SPANISH LANGUAGE)

PLATE 99 72 [SIMON AERIALS INC. oo | Ko |




17

A DANGER

KEEP AWAY

© Pmcw PomTY WL
CAVSE BEAIOUS
CRUSING BUVRY,

iyd

OPERATOR'S MANUAL
ENCLOSED

ﬂ 0 -
1 Y

& DANGER

THEST HAZAADS WL RESULT IN DEATH OR SERIOUS INURY

UNICAMENTE

FLUIDO HIDRAULICO

10204800

DEL

BOMBA | VALVULA DE
LIBERACION

Art ¥ A00.00711E

4 DANGER FRENO DEL MOTOR
ELECTROCUTION S~ e — _l
e vawvuLal
i DEL |
FRENO |
MANUAL BRAKE RELEASE

LIBERACION DEL FRENO MANUAL

% VEANSE LAS INSTUCCIONES EN EL INTER!

)
OR *

EMERGENCY LOWERING
OPEN THIS COVER FOR INSTRUCTIONS.

CAPACIDAD DE LA PLATAPORMA
9 somr.
A DANGER EMERGENCY LOWERING - P 23
EMEROENCY "THESE HAZARDS WILL RESULT IN DEATH OR SERIOUS INJURY . ?:&“M::‘::.’:x‘:‘&“’
STOP  gaounD | puamomd = e PeTARK. g RATFOR L c——
O O o 1 | EEEEEs e
CIRCUIT BREAKER /
@)
‘-uu—u
TITLE (SPANISH LANGUAGE)

DECALS,

SIMON AERIALS INC.

NEW 27 DEC., 1994

PART
NO.

PLATE 99 72




	
	Return to Index
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

